

Errata to tests for the characterization of replicated masonry and wall ties

Esposito, R.

Publication date

2019

Document Version

Final published version

Citation (APA)

Esposito, R. (2019). *Errata to tests for the characterization of replicated masonry and wall ties*. Delft University of Technology.

Important note

To cite this publication, please use the final published version (if applicable).
Please check the document version above.

Copyright

Other than for strictly personal use, it is not permitted to download, forward or distribute the text or part of it, without the consent of the author(s) and/or copyright holder(s), unless the work is under an open content license such as Creative Commons.

Takedown policy

Please contact us and provide details if you believe this document breaches copyrights.
We will remove access to the work immediately and investigate your claim.

<i>Project number</i>	C31B60
<i>File reference</i>	C31B60-4E1
<i>Date</i>	26 May 2019
<i>Corresponding author</i>	Rita Esposito (r.esposito@tudelft.nl)

Physical Testing and Modelling – Masonry Structures

ERRATA TO TESTS FOR THE CHARACTERIZATION OF REPLICATED MASONRY AND WALL TIES

Authors: Rita Esposito

Cite as: Esposito, R. Errata to tests for the characterization of replicated masonry and wall ties. Report No. C31B60-4E1, 26 May 2019. Delft University of Technology.

This document is made available via the website ‘Structural Response to Earthquakes’ and the TU Delft repository. While citing, please verify if there are recent updates of this research in the form of scientific papers.

All rights reserved. No part of this publication may be reproduced, stored in a retrieval system of any nature, or transmitted, in any form or by any means, electronic, mechanical, photocopying, recording or otherwise, without the prior written permission of TU Delft.

TU Delft and those who have contributed to this publication did exercise the greatest care in putting together this publication. This report will be available as-is, and TU Delft makes no representations of warranties of any kind concerning this Report. This includes, without limitation, fitness for a particular purpose, non-infringement, absence of latent or other defects, accuracy, or the presence or absence of errors, whether or not discoverable. Except to the extent required by applicable law, in no event will TU Delft be liable for on any legal theory for any special, incidental consequential, punitive or exemplary damages arising out of the use of this report.

This research work was funded by NAM Hazard and Risk stream.

This document is to be considered an amendment to the report Esposito, R., Messali, F., Rots, J.G. Tests for the characterization of replicated masonry and wall ties. Delft University of Technology, Final version, 18 April 2018.

The following corrections are reported with respect to the **Section 5 “Flexural strength of masonry”**:

- The distances d_1 and d_2 were incorrectly reported for the out-of-plane bending tests. An amendment of Table 12 in the original document is given in Table 1 below.
- The bending tests were performed in horizontal configuration, but the effect of self-weight was not considered in the estimation of the stress (see Eq. 7 in the original document). The flexural strength values have been recalculated as following:

$$f_{x1} = \frac{3F_{\max}(d_1 - d_2)}{2l_s t_s^2} + \frac{3m}{l_s t_s^2} \left(x - \frac{((h_s - d_1)/2 + x)^2}{h_s} \right) \quad (1)$$

$$f_{x2} = \frac{3F_{\max}(d_1 - d_2)}{2h_s t_s^2} + \frac{3m}{h_s t_s^2} \left(x - \frac{((l_s - d_1)/2 + x)^2}{l_s} \right) \quad (2)$$

$$f_{x3} = \frac{3F_{\max}(d_1 - d_2)}{2t_s h_s^2} + \frac{3m}{t_s h_s^2} \left(x - \frac{((l_s - d_1)/2 + x)^2}{l_s} \right) \quad (3)$$

where f_{x1} , f_{x2} and f_{x3} are the flexural strength values of masonry tested respectively with the moment vector parallel to the bed joints and in the plane of the wall (OOP1), with moment vector orthogonal to the bed joints and in the plane of the wall (OOP2), and with moment vector orthogonal to the bed joints and in the plane of the wall (IP); F_{\max} is the maximum force reached in the test; l_s , h_s and t_s are, respectively, the length height and thickness of the specimens considering its construction position; m is the mass of the specimen; x is the distance between the cracked cross-section and the nearest support.

The mass m of the specimens has been calculated by considering a density of 1805 and 1769 kg/m³ for calcium silicate brick masonry and perforated clay brick masonry.

In the case of OOP1 tests, the distance x is determined on the basis of pictures of the crack pattern. In the case of OOP2 and IP tests, it is assumed that the crack occurs at the centre of the specimen; this assumption is made because usually a stepwise crack pattern is observed.

Table 2 and Table 3 list the flexural strength values of calcium silicate and perforated clay brick masonry considering the aforementioned modifications.

Table 1 – Overview of specimens for bending tests (replaces Table 12 of original document). In red the values that have been modified.

Test type	Specimen name	Masonry type	l_s (bricks)	h_s (bricks)	d_1 (mm)	d_2 (mm)	d_3 (mm)
Bending test with moment vector parallel to the bed joints and in the plane of the wall (OOP1)	TUD_MAT-12a-f	Calcium silicate	2	10	700	360	170
	TUD_MAT-22a-f	Clay	2	10	420	220	110
Bending test with moment vector orthogonal to the bed joints and in the plane of the wall (OOP2)	TUD_MAT-13a-f	Calcium silicate	4	4	700	360	170
	TUD_MAT-23a-f	Clay	4	5	720	360	180
	TUD_MAT-23a4-f4	Clay	4	4	720	360	180
Bending test with moment vector orthogonal to the bed joints and in the plane of the wall (IP)	TUD_MAT-14a-f	Calcium silicate	4	4	700	360	170
	TUD_MAT-24a-f	Clay	4	5	720	360	180
	TUD_MAT-24a4-f4	Clay	4	4	720	360	180

Table 2 – Flexural strength values of calcium silicate masonry (replaces Table 14 in original document).

Specimen name	f_{x1}	Specimen name	f_{x2}	Specimen name	f_{x3}
	MPa		MPa		MPa
TUD_MAT-12a	0.33	TUD_MAT-13a	0.24	TUD_MAT-14a	0.27
TUD_MAT-12b	0.23	TUD_MAT-13b	0.77	TUD_MAT-14b	0.48
TUD_MAT-12c	0.20	TUD_MAT-13c	0.29	TUD_MAT-14c	0.42
TUD_MAT-12d	0.29	TUD_MAT-13d	0.77	TUD_MAT-14d	0.47
TUD_MAT-12e	0.26	TUD_MAT-13e	0.56	TUD_MAT-14e	0.31
TUD_MAT-12f	0.23	TUD_MAT-13f	0.67	TUD_MAT-14f	0.40
Average	0.26		0.55		0.39
Standard deviation	0.05		0.22		0.08
Coefficient of variation	0.18		0.39		0.21
		f_{x2} / f_{x1}	2.1	f_{x3} / f_{x1}	1.5

Table 3 – Flexural strength values of clay masonry (replaces Table 15 in original document).

Specimen name	f_{x1}	Specimen name	f_{x2}	Specimen name	f_{x3}
	MPa		MPa		MPa
TUD_MAT-22a	0,38	TUD_MAT-23a	1,32	TUD_MAT-24a	0,57
TUD_MAT-22b	0,26	TUD_MAT-23b	1,82	TUD_MAT-24b	0,63
TUD_MAT-22c	0,36	TUD_MAT-23c	1,24	TUD_MAT-24c	0,77
TUD_MAT-22d	0,54	TUD_MAT-23d	0,81	TUD_MAT-24d	0,80
TUD_MAT-22e	0,43	TUD_MAT-23e	1,26	TUD_MAT-24e	0,70
TUD_MAT-22f	0,32	TUD_MAT-23f	0,85	TUD_MAT-24f	0,58
		TUD_MAT-23a4	0,95	TUD_MAT-24a4	0,67
		TUD_MAT-23b4	1,16	TUD_MAT-24b4	0,70
		TUD_MAT-23c4	1,20	TUD_MAT-24c4	0,53
		TUD_MAT-23d4	0,95	TUD_MAT-24d4	0,42
		TUD_MAT-23e4	1,43	TUD_MAT-24e4	0,67
		TUD_MAT-23f4	1,12	TUD_MAT-24f4	0,59
Average	0,38		1,18		0,64
Standard deviation	0,10		0,28		0,11
Coefficient of variation	0,26		0,24		0,17
		f_{x2} / f_{x1}	3,10	f_{x3} / f_{x1}	1,68